
 

 
Town of Bradford West Gwillimbury 
2023 WPCP/WWC Summary Report 

 
 

Environmental Compliance Approval 
No. 3705-BGRP97  

 
 

Air Certificate of Approval   
No. 9408-7SFP7B 

 
Consolidated Linear Infrastructure Environmental Compliance 

Approval 
No. 116-W601 

 
Wastewater Treatment Facility Class IV  

Certification No. 297 
 

Wastewater Collection Facility Class III  
Certification No. 3060 

 
February 2024 

 
 
 
 
 
 
  
 
 
 
 

 



 

 

 

 

 



 
 

Page 1 of 55 

 

Table of Contents 

1. INTRODUCTION ...................................................................................................... 5 
1.1 Service Information .......................................................................................... 5 
[...]
H. E.Coli Effluent Historical Trend 
I. CBOD5 Effluent Historical Trend 
J. TAN Effluent Historical Trend 
K. Total Phosphorus Effluent Historical Trend 
L. Wellhead Protection Area Map 

 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  



 
 

Page 5 of 55 

 

1. Introduction 
This report contains the relevant information required to meet the annual reporting 
requirements outlined within the Town of Bradford West Gwillimbury’s (Town) Water 
Pollution Control Plant (WPCP) Environmental Compliance Approval (ECA) No.3705-
BGRP97 and the Wastewater Collection System Consolidated Linear Infrastructure 
(CLI) ECA No. 116-W601. This report provides a performance summary for the time 
period of January 1st to December 31st 2023. 

Compliance with regulatory requirements, policies, and the ECA’s continue to be 
monitored through the Supervisory Control and Data Acquisition (SCADA) system, 
overseen by certified operations staff, compliance staff, accredited laboratory and other 
regular reporting mechanisms.   

 

1.1 Service Information  
The Town’s Wastewater Collection System (WWC) and WPCP collectively services a 
population of approximately 35,430. This includes 11,495 residential connections and 
315 general connections (industrial, commercial and institutional).  
 
The WPCP has a rated capacity of 19,400 cubic meters per day (m3/day).  
 
 
1.2 Regulatory Requirements 
In Ontario, municipal wastewater treatment/collection and discharge is governed by a 
number of regulatory acts, regulations and instruments. This includes but is not limited to 
the following: 

• Ontario Environmental Protection Act (EPA) 
• Ontario Water Resources Act (OWRA) 
• Environmental Compliance Approval(s) (ECA) 
• Canadian Environmental Protection Act (CEPA) 
• Wastewater System Effluent Regulation (WSER) 

More specifically, this report fulfills the requirements set out within the Town of BWG’s 
ECA No. 3705-BGRP97 and CLI ECA 116-W601. The associated stipulations are 
outlined in Table 1 and 2 on the following pages.  
 
 
 
 
 
 
 
 
 
 
 



 
 

Page 6 of 55 

 

Table 1. ECA Reporting Requirements 

ECA Reporting Requirement Report 
Section 

A. A summary and interpretation of all influent monitoring data, and a review of the 
historical tend of the sewage characteristics and flow rates.   2.4.1 

B. A summary and interpretation of all Final Effluent monitoring data, including 
concentration, flow rates, loading and a comparison to the design objectives and 
compliance limits in this Approval, including an overview of the success and adequacy 
of the Works.   

2.3, 
2.4.2, 
2.4.3 

C. A summary of any deviation from the monitoring schedule and reasons for the current 
reporting year and a schedule for the next reporting year.  2.4 

D. A summary of all operating issues encountered and corrective actions taken.  7 
E. A summary of all normal and emergency repairs and maintenance activities carried out 

on any major structure, equipment, apparatus or mechanism forming part of the Works.  2.5 

F. A summary of any effluent assurance or control measures undertaken.  2, 7.4 
G. A summary of the calibration and maintenance carried out on all Influent and Final 

Effluent monitoring equipment to ensure that the accuracy is within the tolerance of 
that equipment as required in this approval or recommended by the manufacturer.  

2.5 

H. A summary of efforts made to achieve the design objectives in this Approval, including 
an assessment of the issues and recommendations for pro-active actions if any are 
required under the following situations:  

I. When any of the design objectives is not archived more than 50% of the 
time in a year, or there is an increasing trend in deterioration of Final 
Effluent quality.  

II. When the Annual Average Daily Influent Flow reaches 80% of the Rated 
Capacity.  

2 

I. A tabulation of the volume of sludge generated, an outline of anticipated volumes to be 
generated in the next reporting period and a summary of the locations to where the 
sludge was disposed.  

5 

J. A summary of any complaints received and any steps taken to address the complaints.  4 
K. A summary of all Bypasses, Overflows, other situations outside of Normal Operating 

Conditions and spills within the meaning of Part X of EPA and abnormal discharge 
events.  

7 

L. A summary of all Notice of Modification to Sewage Works completed under Paragraph 
I. d. of Condition 10, including a report on status of implementation of all modification.  2.2 

M. A summary of efforts made to achieve conformance with Procedure F-5-1 including but 
not limited to projects undertaken and competed in the sanitary sewer system that 
result in overall Bypass/ Overflow elimination including expenditures and proposed 
projects to eliminate Bypass/ Overflows with estimated budget forecast for the year 
following that for which the report is submitted.  

2, 3.3, 7 

 
Table 2. CLI ECA Reporting Requirement 

CLI ECA Reporting Requirement Report 
Section 



 
 

Page 7 of 55 

 

A. If applicable, includes a summary of all required monitoring data along with an 
interpretation of the data and any conclusion drawn from the data evaluation about 
the need for future modifications to the Authorized System or system operations. 

3.4 

B. Includes a summary of any operating problems encountered and corrective actions 
taken. 3, 7 

C. Includes a summary of all calibration, maintenance, and repairs carried out on any 
major structure, equipment, apparatus, mechanism, or thing forming part of the 
Municipal Sewage Collection System. 

3.4 

D. Includes a summary of any complaints related to the Sewage Works received 
during the reporting period and any steps taken to address the complaints. 4 

E. Includes a summary of all Alterations to the Authorized System within the reporting 
period that are authorized by this Approval including a list of Alterations that pose a 
Significant Drinking Water Threat. 

3.3  

F. Includes a summary of all Collection System Overflow(s) and Spill(s) of Sewage, 
including: 

I. Dates;  
II. Volumes and durations;  

III. If applicable, loadings for total suspended solids, BOD, Total Phosphorus, 
and total Kjeldahl nitrogen, and sampling results for E.coli;  

IV. Disinfection, if any; and 
V. Any adverse impact(s) and any corrective actions, if applicable. 

7 

G. Includes a summary of efforts made to reduce Collection System Overflows, Spills, 
STP Overflows, and/or STP Bypasses, including the following items, as applicable 

I. A description of projects undertaken and completed in the Authorized 
System that result in overall overflow reduction or elimination including 
expenditures and proposed projects to eliminate overflows with estimated 
budget forecast for the year following that for which the report is submitted. 

II. Details of the establishment and maintenance of a PPCP including a 
summary of project progresses compared to the PPCP’s timelines. 

III. An assessment of the effectiveness of each action taken. 
IV. An assessment of the ability to meet Procedure F-5-1 or Procedure F-5-5 

objectives (as applicable) and if able to meet the objectives, an overview of 
next steps and estimated timelines to meet the objectives. 

V. Public reporting approach including proactive efforts. 

2, 3, 7 

 
  



 
 

Page 8 of 55 

 

 
1.3 Laboratory and Analysis 
1.3.1 External Analysis 
In 2023 the WPCP utilized SGS Canada Inc., a facility which holds accreditation 
through the Canadian Association of Laboratory Accreditation (CALA). Their 
Accreditation No. is 1001225. SGS Canada Inc. performed all of the required analysis 
on the WPCP influent and effluent samples in accordance with the prescribed frequency 
of the WPCP ECA. Below is a list of the parameters analyzed:  

• Biochemical Oxygen Demand (BOD5)1 
• Unionized Ammonia2 
• Carbonaceous Biochemical Oxygen Demand (CBOD5) 
• E.coli2 
• Total Suspended Solids (TSS) 
• Total Ammonia Nitrogen (TAN) 
• Total Phosphorus  
• Total Kjeldahl Nitrogen (TKN) 
• Nitrite as Nitrogen2 
• Nitrate as Nitrogen2 

 
1.3.2 In-House Analysis  
In addition to the sample analysis conducted by the aforementioned accredited 
laboratory, the WPCP has its own laboratory on-site. The on-site laboratory allows 
operational analysis to be conducted to inform process adjustments and improvements 
to enhance effluent quality. The parameters analyzed in the internal laboratory are as 
follows:   

• pH 
• Temperature 
• Total Phosphorus 
• TAN 
• Alkalinity 

 
1.4 Maintenance  
1.4.1 General Description 
In order to ensure that all WPCP and Collection System equipment is reliable and in 
good working order, the Town has a Preventative Maintenance (PM) program in place 
for all wastewater plant and collection equipment and associated facilities. The PM 
program is performed as recommended by the original equipment manufacturer as per 
the WPCP ECA section (8) Operation and Maintenance and WWC System Schedule E 
Section (3) Operations and Maintenance. Inspection, testing and calibration of electrical, 
mechanical, instrumentation and SCADA equipment is performed and documented by 
fully trained and qualified technicians. The equipment includes process equipment, 
heating, ventilation and air conditioning (HVAC) systems, standby power and high 
voltage switchgear. Identified PM deficiencies are flagged and scheduled for repair in a 

 
1 Influent analysis only.  
2 Effluent analysis only.  



 
 

Page 9 of 55 

 

priority manner. Critical process equipment that is not performing to specification is 
repaired or replaced immediately. 
 
In order to conduct efficient and effective maintenance at each facility, plant 
maintenance activities are tracked on a computerized maintenance management 
system (CMMS). The CMMS monitors and schedules all of the WPCP and associated 
facilities maintenance plans, issues work orders for these plans and any other 
scheduled and unscheduled work that may be required.  
 
The Wastewater Division manages approximately 3,300 PM work orders that are 
automatically generated by the current PM program, WorkTech. The work orders are 
generated as specified by the equipment’s operations & maintenance manual. 
 
2. WPCP 
2.1 Facility Description 
The WPCP is located at 225 Dissette Street, Bradford West Gwillimbury.   

The first treatment system was constructed in 1962 and consisted of a pumping station 
and a waste stabilization pond. The facility has undergone various upgrades since the 
initial plant was constructed.  

In 2012 the Town’s WPCP and Collection System were re-rated to its current 
classification. The WPCP is rated as a Class four (4) and Collection System as a Class 
three (3).  

Currently the facility is comprised of Plant B, C and D.  

Plant B has a design average daily flow of 3,075m3/day. The treatment process consists 
of biological treatment through aeration tanks and two (2) clarifiers.  

Plant C has a design average daily flow of 4,325m3/day, consisting of two (2) 
sequencing batch reactors (SBR’s).  

Plant D has a design average daily flow of 12,000m3/day. There are four (4) aeration 
tanks with a combined volume of 10,560m3, as well as four (4) clarifiers.  

Following primary and secondary treatment wastewater is directed to tertiary treatment. 
In tertiary treatment wastewater flows through sand filters and undergoes ultra-violet 
(UV) disinfection. Alum Sulfate coagulant is added to wastewater at several places in 
the treatment train for phosphorus removal. Finally, upon reaching rigorous standards, 
treated effluent is discharged into the West Holland River through the final effluent 
channel.  

In 2019 the WPCP was issued the current ECA 3705-BGRP97, revoking ECA No. 
9725-8W4QSG. The amended ECA was a result of a regulatory update to have Limited 
Operational Flexibility (LOF) added to the ECA. The amended ECA was completed to 
assist in optimization efforts of the WPCP. The amendment was administrative and did 
not require technical review. Although the effluent TAN objective and the limit timeframe 
was adjusted to align with seasonal changes.  



 
 

Page 10 of 55 

 

In 2022, the Town’s Wastewater Collection System was issued its first CLI ECA 116-
W601, the issuance of this approval revoked all other Town owned ECA’s within the 
collection system.  

Table 3 below identifies the current WPCP rated capacity, 2023 service area, and other 
applicable information regarding the operation of the WPCP.  

 

Table 3. Water Pollution Control Plant Details 
Water Pollution Control Plant  

Rated Capacity 19,400m3/day 
Service Area Bradford West Gwillimbury 
2023 Service 
Population 35,430 

In-service Date 
Plant B 1982 
Plant C 1997 
Plant D 2009 

Effluent Receiver West Holland River 
Major Processes 

Plant B Extended Aeration 

Plant C Sequencing Batch Reactors 
(SBR) 

Plant D  

Extended Aeration 
Tertiary treatment  
U.V Disinfection Continuous 
Discharge 
Biosolids Storage Lagoons 
20,000m3                                    
(only 10,000m3 aerated) 
Digester Sludge Stabilization 
Biosolids Storage Tanks 
25,000m3 

 Emergency Sewage Overflow 
Pond 44,000m3 

 

2.2 Notice of Modification to Sewage Works 
There were three (3) Notice of Modification to Sewage Works prepared in 2023. The 
notices outlined the replacement of a bar screen, a fitting installation on the septage 
receiving hatch, and the replacement of a fine bubble aeration system.  

The first Notice of Modification to Sewage Works of 2023 was related to the bar screen. 
The existing standby manual bar screen in the Headworks was replaced with a new 
mechanical bar screen. This project has been completed.   



 
 

Page 11 of 55 

 

The installation of a cam-lock fitting to the septage receiving hatch was the second 
Notice of Modification of Sewage Works. This project has been completed. 

The third Notice was for the replacement of an aging fine bubble aeration system with a 
new fine bubble aeration system in the Sequencing Batch Reactors of Plant C. The 
existing system was replaced due to the aging of the existing system. This project was 
completed.  

2.3 Flow Monitoring Data 
Influent and effluent flows are monitored and recorded at the BWG WPCP, the following 
subsection explores the data collected in 2023. Table 4 and 5 outline the total flows 
both received from the BWG collection system and discharged into the West Holland 
River.  

Plant B was brought back online from September 21, 2023 to November 16, 2023 as 
shown in Figure 2. Only influent flow is measured for Plant B individually. The effluent 
flows for Plant B are captured within Plant C’s effluent flows as Plant B flows into Plant 
C Filter building. Influent flows for Plant B are estimates because of suspected errors in 
the flow meters readings. The Plant B influent readings are adjusted based on the ratio 
of effluent to influent. Plant B was brought online to provide treatment capacity during 
the upgrade of diffusers in the SBR’s of Plant C.  

In 2023 there were four (4) events, described in further detail below, where flow 
monitoring recording was interrupted, all events were reported to the MECP Barrie 
District Office. The Town’s WPCP maintained continuous monitoring and recording of 
influent and effluent flow as required in Condition 9 of the ECA.  

On March 14th and 15th maintenance was completed on the WPCP Headworks Building 
PLC. The Headworks Building is where influent data is collected from the flow meter for 
SCADA. On March 15th a SCADA review revealed that the recorded influent flow was 
not accurate, an error in the transfer of data recorded lower flows than expected. The 
Town’s SCADA provider corrected the issue. There were no gaps within the flow 
trending, flow monitoring was maintained at all times by the influent flow meters. The 
Town maintained continuous monitoring and recording of influent and effluent flow as 
required in Condition 9 of the ECA. No further action was requested by the MECP 